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1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts
from the report requires the prior written permission of The State Radio_monitoring_center Testing

Center (SRTC).

The test results relate only to individual items of the samples which have been tested.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring_center Testing Center (SRTC)
Address: No0.80 Beilishi Road, Xicheng District

City: Beijing

Country or Region: | P.R.China

Contacted person: Liu jia

Tel: +86 10 5799 6181

Fax: +86 10 5799 6288

Email: liujiaf@srtc.org.cn

1.3 Applicant’s details

Company: Shenzhen Sang Fei Consumer Communications Co.,Ltd.

Address: 11 Science & Technology Rd., Shenzhen Hi-tech Industrial Park, Nanshan
District

City: Shenzhen

Country or Region: P.R.China

Grantee Code: VOR

Contacted person: linda zhang

Tel:

010-68300097

Fax:

010-68300097

Email:

linda.zhang@sangfei.com

1.4 Manufacturer’s details

Company: Shenzhen Sang Fei Consumer Communications Co.,Ltd.

Address: 11 Science & Technology Rd., Shenzhen Hi-tech Industrial Park, Nanshan
District

City: Shenzhen

Country or Region: P.R.China

Contacted person: linda zhang

Tel:

010-68300097

Fax:

010-68300097

Email:

linda.zhang@sangfei.com
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FCC ID: VQRCTV787

1.5 Test Environment

Date of Receipt of test sample at SRTC: 2016.01.21
Testing Start Date: 2016.03.15
Testing End Date: 2016.03.25

Environmental Data: Temperature (°C) Humidity (%)
Ambient 25 38
Maximum Extreme 55 80
Minimum Extreme -10
Normal Supply Voltage (V d.c.): 3.80

Maximum Extreme Supply Voltage (V d.c.): 4.35

Minimum Extreme Supply Voltage (V d.c.): 3.50

The State Radio_monitoring_center Testing Center (SRTC)
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2 DESCRIPTION OF THE DEVICE UNDER TEST

2.1Final Equipment Build Status

Frequency Range

5150MHz~5250MHz
5250MHz~5350MHz
5725MHz~5850MHz

Modulation Type BPSK/QPSK/16QAM/64QAM
Duplex Mode TDD
Channel Spacing 5MHz
6Mbps/9Mbps/12Mbps

/18Mbps/24Mbps/36Mbps/48Mbps/54Mbps/6.5Mbps

Data Rate /13.0Mbps/13.5Mbps/19.5Mbps/26.0Mbps/27.0Mbps
/39.0Mbps/40.5Mbps/52.0Mbps/58.5Mbps/65Mbps
/81.0Mbps/108.0Mbps/121.5Mbps/135.0Mbps
Duty Cycles 98%
Antenna Type Fixed Internal
Power Supply Battery or Charger
Rated Power Supply Voltage 3.8V
HW Version WMCVc
SW Version Philips_V787_1553 V01 _AG_FCC
IMEI 866636024833570

The State Radio_monitoring_center Testing Center (SRTC)
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2.2 Support Equipment
The following support equipment was used to exercise the DUT during testing:

Equipment Battery

Manufacturer Zhongshan Tianmao Battery Co.

Model Number AB5000AWML

Serial Number

The State Radio_monitoring_center Testing Center (SRTC) Page number: 5 of 138
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3 REFERENCE SPECIFICATION

Specification Version Title
15.35 Mar. 6, 2014 | Measurement detector functions and bandwidths.
15.209 Oct. 30, 1997 | Radiated emission limits; general requirements.
15.407 Dec. 23, 2014 | General technical requirements
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4 KEY TO NOTES AND RESULT CODES

The following are the definition of the test result.

Code Meaning
PASS Test result shows that the requirements of the relevant specification have been
met.
FAIL Test result shows that the requirements of the relevant specification have not been
met.
N/T Test case is not tested.
NTC Nominal voltage, Normal Temperature
HV High voltage, Normal Temperature
LV Low voltage, Normal Temperature
HTHV high voltage, High Temperature
LTHV High voltage, Low Temperature
HTLV Low voltage, High Temperature
LTLV Low voltage, Low Temperature
The State Radio_monitoring_center Testing Center (SRTC) Page number: 7 of 138
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5 RESULT SUMMARY

No. Test case FCC reference Verdict
15.407(a)(1)

1. Peak Power Output 15.407(a)(2) Pass
15.407(a)(3)

2. Occupied Bandwidth Pass

3. Emission Bandwidth Pass

4. 6dB Bandwidth 15.407(e) Pass
15.407(a)(1)

5. Transmitter Power Spectral Density 15.407(a)(2) Pass
15.407(a)(3)

6. Unwanted Conducted Emission Measurement 15.407(b) Pass

15.205
7. Unwanted Radiated Emission Measurement 15.209 Pass
15.35(b)

8. AC Power line Conducted Emission 15.207(a) Pass

9. DFS 15.407(h) Pass

This Test Report Is Issued by: Checked by:

Mr. Tao Hongbo Mr. Li Boyu _

4 e | s e
,-’F&'—P& A—-\ v g ;- P .
Tested by: Issued date:
Mr. Jiang Shuo
2016/3/25
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6 TEST RESULT

6.1 Peak Power Output

6.1.1 Ambient condition

Temperature Relative humidity Pressure

22°C 30% 101.5kPa

6.1.2 Test Description

A transmitter antenna terminal of EUT is connected to the power meter. Measurement is
made using a broadband power meter capable of making peak and average measurements
while the EUT is operating at its maximum duty cycle (>98%), at maximum power, and at
the appropriate frequencies.

6.1.3 Test limit

FCC Part15.407(a)(1)

For the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 50 mW or 4.0 dBm + 10 log B, where B is
the 26—dB emission bandwidth in MHz. In addition, the peak power spectral density shall
not exceed 4.0 dBm in any 1-MHz band. If transmitting antennas of directional gain greater
than 6 dBi are used, both the maximum conducted output power and the peak power
spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

FCC Part15.407(a)(2)

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power
over the frequency bands of operation shall not exceed the lesser of 250 mW or 11.0 dBm
+ 10 log B, where B is the 26 dB emission bandwidth in megahertz. In addition, the
maximum power spectral density shall not exceed 11.0 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

FCC Part15.407(a)(3)

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W. In addition, the maximum power spectral density
shall not exceed 30.0 dBm in any 500-kHz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

6.1.4 Test Procedure Used
KDB 789033 D01 v01r03, Section E.3.a (Method PM).

The State Radio_monitoring_center Testing Center (SRTC) Page number: 9 of 138
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6.1.5 Test Settings

The maximum peak conducted output power may be measured using a broadband peak RF
power meter. The power meter shall have a video bandwidth that is greater than or equal to
the DTS bandwidth and shall utilize a fast-responding diode detector.

6.1.6 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

RF output
EUT Attenuator Power Meter

6.1.7 Test result
5150MHz~5250MHz

Average power output (dBm)

Test Mode Data Rate Test Result (dBm)
(Mbps) 5180 MHz 5200 MHz 5240MHz
6 4.12 4.60 5.34
9 4.09 4.15 5.21
12 4.05 4.08 5.16
18 3.62 3.77 4,71
802.11a 24 2.46 2.62 3.84
36 1.98 2.05 3.24
48 1.45 1.78 2.62
54 0.89 1.03 1.36
6.5 4.65 4.24 4.99
13 4.53 4.11 4.81
19.5 4.34 3.98 4.54
802.11n 26 3.38 3.51 3.62
(HT20) 39 2.14 3.22 2.48
52 1.54 2.67 1.72
58.5 0.34 2.13 0.67
65 -1.62 1.02 -0.13
Data Rate Test Result (dBm)
TestMode |~ \s06) 5190 MHz 5230 MHz
13.5 3.89 4.04
27 3.11 3.15
40.5 2.67 2.71
802.11n 54 2.04 2.11
(HT40) 81 0.13 0.32
108 -1.02 -0.89
121.5 -2.45 -2.28
135 -3.90 -4.87
The State Radio_monitoring_center Testing Center (SRTC) Page number: 10 of 138
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5150MHz~5250MHz

Peak power output (dBm)

Test Mode Data Rate Test Result (dBm)

(Mbps) 5180 MHz 5200 MHz 5240MHz

6 12.15 11.07 12.94

9 12.02 11.02 12.87

12 12.01 10.98 12.65

18 11.98 11.00 12.58

802.11a 24 12.11 10.89 1271

36 12.08 10.88 12.64

48 12.13 10.82 12.68

54 12.09 10.80 12.75

6.5 11.87 10.62 11.96

13 11.75 10.60 11.87

195 11.81 10.43 11.76

802.11n 26 11.62 10.56 11.91

(HT20) 39 11.61 10.38 11.77

52 11.57 10.27 11.86

58.5 11.72 10.33 11.90

65 11.85 10.25 11.91

Data Rate Test Result (dBm)

TestMode |~ \1hos) 5190 MHz 5230 MHz

13.5 11.06 11.60

27 11.01 11.04

405 10.98 11.13

802.11n 54 10.88 11.45

(HT40) 81 10.93 11.34

108 11.02 11.27

1215 10.99 11.31

135 10.75 11.17

* The data rate 6Mbps, 6.5Mbps, 13.5Mbps are selected as worse condition, and the
following cases are performed with this condition.

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181
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5250MHz~5350MHz

Average power output (dBm)

Data Rate Test Result (dBm)
TestMode | ~ys10e) 5260 MHzZ 5280 MHz 5320 MHz
6 4.40 4.89 5.29
9 414 4.44 5.14
12 4.26 4.34 5.01
18 3.98 4.08 456
802.11a 24 3.33 3.76 3.70
36 3.08 3.39 3.05
48 2.76 2.82 241
54 257 2.38 1.22
6.5 4.24 438 4.95
13 4.00 4.04 477
195 3.87 3.92 447
802.11n 26 3.34 3.56 3.56
(HT20) 39 3.00 3.07 237
52 2.89 2.96 1.66
58.5 2.43 257 0.59
65 1.18 1.35 20.19
Data Rate Test Result (dBm)
TestMode |~ \s106) 5270 MHz 5310 MHz
135 4.26 4.89
27 3.34 3.67
405 3.00 311
802.11n 54 252 2.67
(HT40) 81 0.67 0.98
108 20.32 20.13
1215 21,90 1.78
135 2.88 2.75

The State Radio_monitoring_center Testing Center (SRTC)
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5250MHz~5350MHz

Peak power output (dBm)

Test Mode Data Rate Test Result (dBm)

(Mbps) 5260 MHz 5280 MHz 5320 MHz

6 11.14 10.67 12.48

9 11.11 10.66 12.13

12 11.12 10.45 12.31

18 11.03 10.57 12.09

802.11a 24 11.00 10.59 12.18

36 10.78 10.60 12.22

48 10.89 10.55 12.35

54 10.75 10.53 12.41

6.5 10.92 10.47 12.70

13 10.88 10.65 12.56

19.5 10.90 10.72 12.43

802.11n 26 10.67 10.52 1221

(HT20) 39 10.72 10.64 12.55

52 10.43 10.28 12.61

585 10.29 10.11 12.58

65 9.95 9.88 12.64

Data Rate Test Result (dBm)

TestMode |~ \1hos) 5270 MHz 5310 MHz

13.5 10.07 11.62

27 10.00 11.21

405 10.05 11.34

802.11n 54 10.02 11.41

(HT40) 81 9.99 11.52

108 9.95 11.23

1215 0.88 11.18

135 9.89 11.42

* The data rate 6Mbps, 6.5Mbps, 13.5Mbps are selected as worse condition, and the

following cases are performed with this condition.

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 13 of 138

Copyright © SRTC




SRTC

L e

No.: SRTC2016-9004(F)-0007
FCC ID: VQRCTV787

5725MHz~5850MHz

Average power output (dBm)

Data Rate Test Result (dBm)
TestMode | ~\s1ne) 5745 MHz 5785MHz 5825 MHz
6 10.50 10.38 9.08
9 10.16 9.9 8.99
12 9.67 9.55 8.56
18 0.44 9.27 8.30
802.11a 24 9.03 8.80 7.88
36 8.36 7.88 7.49
48 10.52 10.40 9.85
54 10.39 10.26 10.00
65 10.14 10.03 9.58
13 9.67 9.54 9.30
195 9.18 8.90 8.66
802.11n 26 8.43 8.15 7.91
(HT20) 39 8.03 7.63 7.26
52 6.61 6.41 6.22
58.5 10.50 10.38 9.28
65 10.16 9.92 8.99
Data Rate Test Result (dBm)
TestMode |~ \s106) 5755 MHz 5795 MHz
135 10.46 9.89
27 10.04 9.79
40.5 9.57 9.40
802.11n 54 9.03 8.90
(HT40) 81 8.41 8.19
108 752 7.12
1215 6.44 6.21
135 4.98 4.80
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5725MHz~5850MHz

Peak power output (dBm)

Test Mode Data Rate Test Result (dBm)

(Mbps) 5745 MHz 5785MHz 5825 MHz

6 18.09 17.90 16.84

9 18.04 17.88 16.80

12 18.00 17.67 16.79

18 17.98 17.73 16.80

802.11a 24 18.01 17.76 16.77

36 17.88 17.66 16.73

48 17.83 17.82 16.78

54 17.76 17.45 16.69

6.5 17.45 17.26 16.68

13 17.40 17.24 16.56

195 17.41 17.22 16.62

802.11n 26 17.38 17.24 16.55

(HT20) 39 17.35 17.15 16.59

52 17.32 17.22 16.60

58.5 17.29 17.20 16.57

65 17.25 17.11 16.52

Data Rate Test Result (dBm)

TestMode |~ \1hos) 5755 MHz 5795 MHz

13.5 17.02 16.32

27 16.99 16.29

405 16.87 16.18

802.11n 54 16.93 16.30

(HT40) 81 16.69 16.22

108 16.77 16.28

1215 16.82 16.13

135 16.58 16.05

* The data rate 6Mbps, 6.5Mbps, 13.5Mbps are selected as worse condition, and the
following cases are performed with this condition.

The State Radio_monitoring_center Testing Center (SRTC)
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6.2 Occupied Bandwidth

6.2.1 Ambient condition

Temperature Relative humidity Pressure

22°C 30% 101.5kPa

6.2.2 Test Description

A transmitter antenna terminal of EUT is connected to the Spectrum Analyzer. Which
connected to the transmitter antenna terminal of the EUT while the EUT is operating at
maximum power and at the appropriate frequencies. All modes of operation were
investigated and the worst case configuration results are reported in this section.

6.2.3 Test limit
None.

6.2.4 Test Procedure Used
KDB 789033 D01 v01r03, Section D.

6.2.5 Test Settings

a) Set RBW =1 % to 5 % of the OBW

b) Set VBW = 3 - RBW

c) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Use the 99 % power bandwidth function of the instrument

The State Radio_monitoring_center Testing Center (SRTC) Page number: 16 of 138
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6.2.6 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

EUT RF output Attenuator Spectrum Analyzer

6.2.7 Test result

5150MHz~5250MHz
Test Mode: 802.11a
Carrier frequency (MHz) Channel No. Occupied Bandwidth(MHz)
5180 36 20.018
5200 40 23.008
5240 48 18.993
Spectrum | [:%:“
Ref Level 20.50 dBm  Offset 10,50 dB & RBW 200 kHz ‘
Att 25 dB SWT 204 pus » VBW 1 MHz Mode Auto FFT
@ LPk Max
M1[1] -48.10 dBm
A.20500000 GHz
10 dBm: Occ Bw 20.017998200 MHz
0 dem
o e e nl_&\.mﬂ'mwjﬁ\"‘\ T ol
1 .
20 dém - 5_{', \ll?\ K
30 dém - WM,ME.J o -“rwv"\w' W
‘W\{‘.‘M F ‘I‘Lﬂ \1\"'. f
401. dﬁibf“ : m'h‘ N
! Mg
50 dBr
&0 dB
70 der
CF 5.18 GHz 10001 pts Span 50.0 MHz
i Measuring...  QULLLLLLD WG iy
Date: 21.MAR.2016 16:47:36

Carrier frequency (MHz): 5180
Channel No.:36
Test Mode: 802.11a
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Spectrum | | n%?

Ref Level 20.50 dém  Offset 10.50 dB @ RBW 200 kHz
Att 25 dB SWT 28.4ps @ VBW 1 MHz Mode Auto FFT
@ 1Pk Max

M1[1] 7.30 dBm
5.19775690 GHz
10 dam Oce By 23.007699230 MHz

M1 ) '
-10 dBm et o

/.Jv"w 4 -.\M\
-20 dBm .
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'y llr ..p‘ W ,
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_[Wuf ! "y
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Ll

=50 dBm

-60 dBm:

=70 dBm

CF 5.2 GHz 10001 pts Span 50.0 MHz
Measuring...  URREEERD W

16:0055

Carrier frequency (MHz): 5200
Channel No.:40
Test Mode: 802.11a

Spectrum | [%:
Ref Level 20.50 dBm Offset 10,50 dB & RBW 200 kHz
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Test Mode: 802.11n (HT40)
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Test Mode: 802.11n (HT40)
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Test Mode: 802.11n (HT20)
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Test Mode: 802.11n (HT40)
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6.3 Emission Bandwidth

6.3.1 Ambient condition

Temperature Relative humidity Pressure

22°C 30% 101.5kPa

6.3.2 Test Description

A transmitter antenna terminal of EUT is connected to the Spectrum Analyzer. Which
connected to the transmitter antenna terminal of the EUT while the EUT is operating at
maximum power and at the appropriate frequencies. All modes of operation were
investigated and the worst case configuration results are reported in this section.

6.3.3 Test limit
None.

6.3.4 Test Procedure Used
KDB 789033 D01 v01r03, Section C.

6.3.5 Test Settings

a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is 26 dB down from the maximum of
the emission. Compare this with the RBW setting of the analyzer. Readjust RBW and repeat
measurement as needed until the RBW/EBW ratio is approximately 1%.
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6.3.6 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

EUT RF output Attenuator Spectrum Analyzer

6.3.7 Test result

5150MHz~5250MHz
Test Mode: 802.11a
Carrier frequency (MHz) Channel No. Emission Bandwidth(MHz)
5180 36 34.312
5200 40 35.286
5240 48 28.692
Spectrum | [:%:“
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz :
Att 0 4B SWT 204 pus » VBW 1 MHz Mode Auto FFT
@ LPk Max
M1[1] 2,65 dBm
5.18124990 GHz
10dam ndB 26.00 dB
Bw 34.311600000 MHz
0 dém - ,.r-"\“ q factor 151.0
e i L N
-10 dém o]
Wi \
-20 dem p—re W
11 Lt v M"“‘W\--v
-30 dBm e L ik E-'“..m
- Mg
mﬂﬁﬁw LSN
-50 dBm
-60 dBbm
-70 dBm
CF 5.18 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trcl Stimulus | Response | Function | Function Result |
M1 1 5.1812480 GHz -2.65 dBm ndB down 34.3116 MHz
T1L 1 5.1632917 GHz -28.58 dBm ndg 26,00 dB
T2 1 5.1976032 GHz -28.63 dBm Q factor 151.0
)i T Measuring.. WLNLLLLED WG e 4

Carrier frequency (MHz): 5180
Channel No.:36
Test Mode: 802.11a
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No.: SRTC2016-9004(F)-0007
FCC ID: VQRCTV787

Spectrum

(]

Ref Level 20.50 dim

Offset 10.50 dB & RBW 200 kHz

Att a0 de SWT 28.4ps @ VBW 1MHz Mode Autc FFT
@ 1Pk Max
Mi[1] 3.69 dBm
5.19874510 GHz
10 dBm ndi 26.00 dB
. By 35.286500000 MHz
0 dém Q factor 147.3
e abnbnda b
-10 dBm JM”J \
-20 dBm ,,..‘J B
T1 MW"‘M "'M"‘-m‘f -
-30 dBm M m
o ey,
-50 dBém
-60 dBm
-70 dBm
CF 5.2 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trcl Stimulus ] Response | Function | Function Result |
[ ™M 1] 5.1087451 GHz | -3.60 dBm | ndB down 35.2865 MHz |
T1 1] 5.1824118 GHz | -20.67 dBm | ndB 26.00 de |
T2] 1] 5.2176082 GHz | -20,70 dBm | Q factor 147.3 |
Bhil
L JL Measuring...  JURENERND W6 [T

Spectrum |

Carrier frequency (MHz): 5200
Channel No.:40
Test Mode: 802.11a

(]

Ref Level 20.50 dim

Offset 10.50 dB & RBW 200 kHz

Att a0 de SWT 28.4ps @ VBW 1MHz Mode Autc FFT
@ 1Pk Max
Mi[1] 2.83 dBm
5.23874510 GHz
10 dBm ndi 26.00 dB
I'T Bw 28.692100000 MHz
0 dém Q factor 182.6
O
-10 dBm ,f'h' M\
-20 dém ﬂ) am
e UW'"\"'LJTM
-30 dBm el L
Ll Uiy
Hd M,
-40 ghati i
-50 dBém
-60 dBm
-70 dBm
CF 5.24 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trcl Stimulus ] Response | Function | Function Result |
[ ™M 1] 5.2387451 GHz | -2.83 dBm | ndB down 23.6021 MHz |
T1 1] 5.2257864 GHz | -28.82 dBm | ndB 26.00 dB |
T2] 1] 5.2544786 GHz | -28.70 dBm | Q factor 1826 |
Bhil
L JL Measuring...  [RERERNL e [EETE
Date: 21.MAR.2016 17:28:19

Carrier frequency (MHz): 5240
Channel No.:48
Test Mode: 802.11a
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No.: SRTC2016-9004(F)-0007
FCC ID: VQRCTV787

Test Mode: 802.11n (HT20)

Carrier frequency (MHz)

Channel No.

Occupied Bandwidth(MHz)

5180

36

29.912

5200

40

36.996

5240

48

31.732

Spectrum | |:%:
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att 0 4B SWT 204 ps » VBW 1 MHz Mode Auto FFT
@ LPk Max
M1[1] 3.18 dBm
5.17874510 GHz
10 dan nds 26.00 dB
B 29.012000000 MHz
0 dém T q factor 173.1
[ . L}
L AL LY
-10 dBm ’Mh,anN- th
\
4 /f \
-20 dBm o
T el o
" Jygotn " Mw"‘".wﬂt- .
-30 dBm—Tf\-vﬂd ot
A ™,
 -spmatrin e
-50 dBm
-60 dBbm
-70 dBm
CF 5.18 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 5.1787451 GHz -3,18 dBm ndB down 29.912 MHz
T1 1 5.1654015 GHz -29,21 dem ndd 26,00 dB
T2 1 5.1954035 GHz -20,16 dBm Q factor 173.1
m % EIX TR
L Measuring...  JUARNERND e irzess g
Dat 1.MAR.2D16 17:2B:52

Carrier frequency (MHz): 5180
Channel No.:36
Test Mode: 802.11n (HT20)
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No.: SRTC2016-9004(F)-0007

FCC ID: VQRCTV787

Spectrum

(]

Ref Level 20.50 dim

Offset 10,50 dB & R

BW 200 kHz

Att a0 de SWT 28.4ps @ VBW 1MHz Mode Autc FFT
@ 1Pk Max
Mi[1] 5.41 dBm
5.20145990 GHz
10 dBm ndi 26.00 dB
By 36.996300000 MHz
0 dém Q factor 140.6
" B e Pl T, WA
-10 dBm S
b1
d hY
-20 dém
T =
1 ,WT NW ]'u\b-‘ .
-30 dBm P ""‘M%
ﬂ‘?‘\ M""‘m
e
dBm =
-50 dBém
-60 dBm
-70 dBm
CF 5.2 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trcl Stimulus ] Response | Function | Function Result |
[ ™M 1 5.2014590 GHz | -5.41 dBm ndB down 365.0063 MHz |
T1 | 1 5.1B12160 GHz | -31.44 dBm ndB 26.00 dB |
T2] 1] 5.2182132 GHz | -31.44 dBm | Q factor 1406 |
Bhil
JL Measuring...  NERENCEED e 160508 7

Carrier frequency (MHz): 5200
Channel No.:40
Test Mode: 802.11n (HT20)

Spectrum | |n§?
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att a0 de SWT 28.4ps @ VBW 1MHz Mode Autc FFT
@ 1Pk Max
M1[1] 2.29 dBm
5.23874510 GHz
10 dBm ndB 26.00 dB
X Bw 91.731800000 MHz
0 dém - - Q factor 165.1
WJL.,J«J'WJ-"-.N el 4
-10 dém II,"M ¥
it
-20 dBm L b
Tl ) W ity 2
Y Rl
-30 db R ftengy,
“M"ZLVW’ ‘"““\v
o dem LN
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trcl Stimulus ] Response | Function | Function Result |
[ ™M 1 5.2387451 GHz | -2.20 dBm ndE down 31.7318 MHz |
T1 | 1 5.2242716 GHz | -28.35 dBm ndB 26.00 dB |
T2] 1] 5.2560034 GHz | -28.32 dBm | Q factor 165.1 |
m i
M Tas2016
JL easuring HUREHEEED W (eI
Date: 21.MAR.2016 17:29:00

Carrier frequency (MHz): 5240
Channel No.:48
Test Mode: 802.11n (HT20)
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No.: SRTC2016-9004(F)-0007
FCC ID: VQRCTV787

Test Mode: 802.11n (HT40)

Carrier frequency (MHz) Channel No.

Occupied Bandwidth(MHz)

5190 38

74.533

5230 46

68.613

Spectrum |

||:rn
v '
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att 0 4B SWT 227 us » VBW 2 MHz Mode Auto FFT
@ LPk Max
M1[1] 2.45 dBm
5.19347000 GHz
10 dan nds 26.00 dB
M1 Bw 74.532000000 MHz
0 dém - " q factor 69.7
AR r"‘~ -rn-W\,u,
-10 dBm; ’JM J\
/ ‘1\
-20 dBém
o s
11, o AT
-30 dBmARH M o """n-..-\_l_.«
i
m"‘f’VM Y
-40 dBm
=50 dBm;
-60 dBbm
=70 dBm;
CF 5.19 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 £.19247 GHz -2.45 dBm ndB down 74,533 MHz
Tl 1 5.153464 GHz -28.45 dBm ndB 26,00 dB
T2 1 5.227996 GHz -28,50 dBm 2 factor £69.7
- — w
Measuring...  JUARNERND e 129se g
Date: 21.MAR.ZD16 17:29%:54

Carrier frequency (MHz): 5190

Channel No.:38

Test Mode: 802.11n (HT40)

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6181

Fax: 86-10-5799 6288

Page number: 40 of 138

Copyright © SRTC




=
:;IQ It : No.: SRTC2016-9004(F)-0007

R S FCC ID: VQRCTV787
[EF TR R e A R
Spectrum | |n§?
Ref Level 20.50 dBm Offset 10,50 dB & RBW 200 kHz
Att 0 dB  SWT 227 us @ VBW 2 MHz  Mode Auto FFT
@ 1Pk Max
Mi[1] 3.55 dBm
5.23159000 GHz
10 dBm ndi 26.00 dB
- N Bw 68.613000000 MHz
L Q) factor 6.2
IR, g ,,XJ\,-"\»-W.‘.-\, .
-10 dBm ¥
} \
-20 dém: - l\%
a7 L W
-30 dem __ﬂ“ﬂ\mf’h"w Lkt A o
T wa(\
~40 dem:
-50 dBm
-60 dém
-70 dBm
CF 5.23 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Trcl Stimulus | Response | Function | Function Result |
M1 1 £.23150 GHz -3.55 dBm ndB down 68.613 MHz |
T1 1 5.107133 GHz -29.50 dBm ndf 26.00 dB |
T2 [ 1] 5.265746 GHz | -29.57 dBm | q factor 76.2 |
—
)i Measuring.. WNNNARAAD WA Tnn
Date: 21.MAR.ZD1G 17:30:23
Carrier frequency (MHz): 5230
Channel No.:46
Test Mode: 802.11n(HT40)
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No.: SRTC2016-9004(F)-0007
FCC ID: VQRCTV787

5250MHz~5350MHz

Test Mode: 802.11a

Carrier frequency (MHz)

Channel No.

Emission Bandwidth(MHz)

5260

52

34.042

5280

56

32.167

5320

64

25.208

&3

Spectrum
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att 0 4B SWT 204 ps » VBW 1 MHz Mode Auto FFT
@ LPk Max
M1[1] 5.16 dBm
5.25833520 GHz
10 dan nds 26.00 dB
Bw 34.041600000 MHz
0 dém T q factor 154.5
A
.10 dém - u-'u"‘nw"“‘"h“ it s
-20 dBm ”rv'l W
A [
. Th b MRSV e
-30 dBm; T ...VY
Py
. ,\/H"" A.‘\'NJIY
f-j\fm‘ "]
=50 dBm;
-60 dBbm
=70 dBm;
CF 5.26 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 5.2583352 GHz -5.16 dBm ndB down 34.0416 MHz
Tl 1 5.2432667 GHz -31.16 dBm ndB 26,00 dB
T2 1 5.2773082 GHz -31.21 dém 2 factor 154.5
- — w
L J1L Measuring...  QEREREEND W s g
Dat 201¢ 16:15

Channel No.:52
Test Mode: 802.11a

Carrier frequency (MHz): 5260
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Spectrum |n§?
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att a0 de SWT 28.4ps @ VBW 1MHz Mode Autc FFT
@ 1Pk Max
Mi[1] 5.75 dBm
5.27895510 GHz
10 dBm ndi 26.00 dB
By 32.166800000 MHz
0 dém 7T Q factor 164.1
B T TP s e ey
-10 dBm 7 \
-20 dém i
. V,,,-w“’uf"" o -
-30 dBm ST L T -
Ll |
" "
~40AdF i P
L‘ﬁ"af" Wt
-50 dBém
-60 dBm
-70 dBm
CF 5.28 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trcl Stimulus ] Response | Function | Function Result |
[ ™M 1] 5.2780551 GHz | -5.75 dBm | ndB down 32.1668 MHz |
T1 1] 5.2636016 GHz | -31.72 dBm | ndB 26.00 dB |
T2] 1] 5.2057684 GHz | -31.76 dBm | Q factor 164.1 |
Bhil
L JL Measuring...  [RERERNL e 16:05:96 7

Channel No.:56
Test Mode: 802.11a

Carrier frequency (MHz): 5280

Spectrum | |n§?
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att a0 de SWT 28.4ps @ VBW 1MHz Mode Autc FFT
@ 1Pk Max
M1[1] 2.07 dBm
5.31874510 GHz
10 dBm ndB 26.00 dB
I Bw 25.207500000 MHz
0 dém Q factor 211.0
’J.\,..lw.-imfw‘t e
-10 dBm 7
/ \
-20 dém
T1 J\ N g o
A waP Y i,
-30 dbm MW MW
~
a0 e o \«“\-'“
i A |
-50 dBém
-60 dBm
-70 dBm
CF 5.32 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trcl Stimulus ] Response | Function | Function Result |
[ ™M 1] 5.3187451 GHz | -2.07 dBm | ndB down 25.2075 MHz |
T1 1] 5.3067863 GHz | -28.13 dBm | ndB 26.00 dB |
T2] 1] 5.3310038 GHz | -28.14 dBm | Q factor 211.0 |
Rl
M ring...
L JL easuring | | EECECEEN ™ [EETE
Dat 21.MAR.2016

Channel No.:64
Test Mode: 802.11a

Carrier frequency (MHz): 5320
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No.: SRTC2016-9004(F)-0007
FCC ID: VQRCTV787

Test Mode: 802.11n (HT20)

Carrier frequency (MHz)

Channel No.

Occupied Bandwidth(MHz)

5260

52

30.582

5280

56

31.252

5320

64

25.263

Spectrum | |:%:
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att 0 4B SWT 204 ps » VBW 1 MHz Mode Auto FFT
@ LPk Max
M1[1] 3.88 dBm
5.25874510 GHz
10 dan nds 26.00 dB
_ B 30.581900000 MHz
0 dBm = Q factor 172.0
A
-10 dem oAl eisdoai o), g,
r \
-20 dbm ,J 1\.“
30 d6 ol r;&"""hw Wﬁ"‘wnvfn-:f..
-30 dBm A i
b/ \'n»\l'\.,, At
-‘mw M
-50 dBm
-60 dBbm
-70 dBm
CF 5.26 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 5.2587451 GHz -3,88 dBm ndB down 30.5819 MHz
T1 1 5.2457814 GHz -29,84 dBm ndd 26,00 dB
T2 1 5.2763634 GHz -29,83 dBm Q factor 172.0
hid
JL Measuring...  QEREREEND il [Ty

Carrier frequency (MHz): 5260
Channel No.:52
Test Mode: 802.11n (HT20)
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FCC ID: VQRCTV787
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Spectrum |n§?
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att a0 de SWT 28.4ps @ VBW 1MHz Mode Autc FFT
@ 1Pk Max
M1[1] 4.01 dBm
5.27874510 GHz
10 dBm ndB 26.00 dB
By 31.251900000 MHz
0 dém Rz Q factor 168.9
Ll Mvv«-f’w\r" :""‘“"’"\WW
-10 dBm f-'.v .:'.l
=20 dBm: ‘J ]L
1 i W il I 2
-30 dBm Vuw" b \*%
kL o,
-50 dBém
-60 dBm;
-70 dBm
CF 5.28 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trcl Stimulus ] Response | Function | Function Result |
[ ™M 1] 5.2787451 GHz | -4.01 dBm | ndB down 31.2510 MHz |
T1 1] 5.2642866 GHz | -20,97 dBm | ndB 26.00 dB |
T2] 1] 5.2055384 GHz | -30.02 dBm | Q factor 168.9 |
_— w
M Fing...
L JL easuring CEERERE [ 1B:06:34 7

Channel No.:56
Test Mode: 802.11n (HT20)

Carrier frequency (MHz): 5280

Spectrum | |n§?
Ref Level 20.50 d8m Offset 10.50 dB & RBW 200 kHz
Att a0 de SWT 28.4ps @ VBW 1MHz Mode Autc FFT
® 1Pk Max
Mi[1] 2.00 dBm
5.31874510 GHz
10 dBm ndi 26.00 dB
M1 Bw 25.262500000 MHz
0 dém T Ny Q factor 210.5
N
ﬁ‘JMNJaNW"“PﬂMW
-10 dBm - i
/ \
-20 dBm - i A
Al LN
-30 dBm . i
der l P,
| 24 dEfn Bl
-50 dBém
-60 dBm
-70 dBm
CF 5.32 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trcl Stimulus ] Response | Function | Function Result |
[ ™M 1] 5.3187451 GHz | -2.00 dBm | ndB down 252625 MHz |
T1 1] 5.3076862 GHz | -27.98 dBm | ndB 26.00 dB |
T2] 1] 5.3320487 GHz | -27.98 dBm | Q factor 210.5 |
- — m
L JL Measuring...  JURENERND W6 [EETEA
Date: 21.MAR.2016 17:29:26

Carrier frequency (MHz): 5320
Channel No.:64
Test Mode: 802.11n (HT20)
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No.: SRTC2016-9004(F)-0007
FCC ID: VQRCTV787

Test Mode: 802.11n (HT40)

Carrier frequency (MHz) Channel No.

Occupied Bandwidth(MHz)

5270 54

76.302

5310

62

69.683

Carrier frequency (MHz): 5270
Channel No.:54
Test Mode: 802.11n (HT40)

Spectrum | |:%:
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att 0 4B SWT 227 us » VBW 2 MHz Mode Auto FFT
@ LPk Max
M1[1] 4.55 dBm
5.27602900 GHz
10 dan nds 26.00 dB
By 76.302000000 MHz
0 dém =g factor 69.1
PR L ™
-10 dBm e \," “M‘.I
\
-20 dBém .y
T ity e N -
-30 dBm }"’.N b W"mj‘f
vl T,
o LA
-40 dbm
-50 dem
-60 dBbm
-70 dém
CF 5.27 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 5.276029 GHz -4,55 dBm ndg down 76.302 MHz
T1 1 5.232004 GHz -30.53 dem ndp 26,00 dB
T2 1 5.308306 GHz -30,56 dBém Q factor 69.1
hid — w
J1L Measuring..  URRENCEED e s g
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Spectrum | | n%?

Ref Level 20.50 dém  Offset 10.50 dB & RBW =00 kHz

Att 0dh SWT 227 us @ VBW 2 MHz  Mode Auto FFT
@ 1Pk Max
Mi[1] 2.47 dBm
5.31504900 GHz
10 d8m ndB 26.00 dB
B 69.683000000 MHz

0 dem ."_Mfirnrzlnr 6.3
W P 's
Ir-w -\,,.M\r\} A,

-10 dBm t
/ \
LY

20 dem - T,
oA A
30 dum_ﬁw"r‘"ﬁv WM‘\A%
Y i s\"“n
-40 dem-
-50 dBém
-60 dém
-70 dBm
CF 5.31 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Trcl Stimulus | Response | Function | Function Result |
M1 1 L£.315049 GHz -2.47 dBm ndB down 59.683 MHz |
T1 1 E.2THGA3 GHz -28.43 dBm ndB 26.00 dB |
T2 [ 1] 5.346646 GHz | -28.41 dBm | Q factor 76.3 |
)i Measuring.. WNNMNRAAD WA Tk
Date: 21.MARE.2016 17:30:38
Carrier frequency (MHz): 5310
Channel No.:62
Test Mode: 802.11n(HT40)
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No.: SRTC2016-9004(F)-0007
FCC ID: VQRCTV787

5725MHz~5850MHz

Test Mode: 802.11a

Carrier frequency (MHz)

Channel No.

Occupied Bandwidth(MHZz)

5745

149

22.548

5785

157

21.253

5825

165

22.213

Spectrum | |:%:
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att 0 4B SWT 204 us » YBW 1 MHz Mode Autc FFT
@ LPk Max
M1[1] 1.57 dBm
5.74417010 GHz
10 d2m " ndi 26.00 dB
;,-‘ Bw 22.547700000 MHz
0 dBm P *] L‘"“WW’W\'H\ 254.8
f
I
-10 dem - 'y
20 db = / i
- m T F2
T oy
[ o ffer
-30 dém . WA‘W"- "\-mvw
% \\h-
L;}QM i)
-50 dBm
-60 dBbm
=70 dBm;
CF 5.745 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 5.7441701 GHz 1,57 dBm ndB down 22.5477 MHz
Tl 1 5.733B561 GHz -24.,47 dBm ndB 26,00 dB
T2 1 5.7564039 GHz -24.,45 dBm 2 factor 254.8
m % EIX TR
J1 Measuring...  URREEEND W [rETE

Carrier frequency (MHz): 5745

Channel No.:149
Test Mode: 802.11a
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Spectrum |n§?
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att a0 de SWT 28.4ps @ VBW 1MHz Mode Autc FFT
@ 1Pk Max
M1[1] 0.35 dBm
5.78634990 GHz
10 dBm ndB 26.00 dB
M1 By 21.252900000 MHz
0 dém T O =0
}I.W‘NJNJ\MJV\I\.'.—“MW{' ch 272.3
-10 dBm J} 1\
-20 dBm — ""‘_f,
"r.«f‘-NNFJ e )
-30 dBm M“l“' h""h,‘.”
MV ﬂj\"\h
-40,dgn g
P "}'\-\I
-50 dBém
-60 dBm;
-70 dBm
CF 5.785 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trcl Stimulus ] Response | Function | Function Result |
[ ™M 1] 5.7863490 GHz | 0.35dBm | ndé down 21.2520 MHz |
T1 1] 5.7742311 GHz | -25.64 dBm | ndB 26.00 de |
T2] 1] 5.705484 GHz | -25.50 dBm | Q factor 272.3 |
_— —
L JL Measuring...  URREEERD W [EETETN |
Date: 21.MAR.2016 17:21:40

Carrier frequency (MHz): 5785
Channel No.:157
Test Mode: 802.11a

Spectrum | |n§?
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att a0 de SWT 28.4ps @ VBW 1MHz Mode Autc FFT
@ 1Pk Max
M1[1] 2.01 dBm
5.82374510 GHz
10 dBm ndB 26.00 dB
Y Bw 22.212800000 MHz
0 dém HW'{ ‘M.W,"”’”\'wlmw 262.2
-10 dém 2 \.\
-20 dem = / 12
o TR,
PN i ol
30 dom—} ""WW
] "
Wl ) 'l“\av'
-50 dBém
-60 dBm;
-70 dBm
CF 5.825 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trcl Stimulus ] Response | Function | Function Result |
[ ™M 1] 5.8237451 GHz | 2.01 dBm | ndB down 222128 MHz |
T1 1] 5.8142461 GHz | -24.02 dBm | ndB 26.00 dB |
T2] 1] 5.8364580 GHz | -23.97 dBm | Q factor 262.2 |
- — m
L JL Measuring...  JURENERND W6 AT
Dat 21.MAR.2016 17:21:51

Carrier frequency (MHz): 5825
Channel No.:165
Test Mode: 802.11a
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No.: SRTC2016-9004(F)-0007
FCC ID: VQRCTV787

Test Mode: 802.11n (HT20)

Carrier frequency (MHz)

Channel No. Occupied Bandwidth(MHz)

5745

149 23.013

5785

157 20.933

5825

165

21.168

Spectrum | |:%:
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att 0 4B SWT 204 ps » VBW 1 MHz Mode Auto FFT
@ LPk Max
M1[1] 1.40 dBm
5.74417010 GHz
10 dBm - ndg 26.00 dB
M . By 23.012700000 MHz
0 dBm Y ‘;ﬁw;f%#vﬁbw;‘%‘ 249.6
{ !
-10 dem t ]
] )
-20 dBém F -
oY
@,n.uwrk el
30 dB Dl ey,
1Bm— T o]
,ﬂ/"" W,
i dem W‘M_
-50 dem
-60 dBbm
-70 dém
CF 5.745 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 5.7441701 GHz 1.40 dBm ndg down 23.0127 MHz
T1 1 5.7336711 GHz -24.64 dBm ndp 26,00 dB
T2 1 5.7566838 GHz -24.54 dBm Q factor 249.6
Rl
J1L Measuring...  QEREREEND il e

AR 2016 17:32
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Carrier frequency (MHz): 5745
Channel No.:149
Test Mode: 802.11n (HT20)

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-5799 6181
Fax: 86-10-5799 6288

Page number: 50 of 138

Copyright © SRTC




g

T e FLisciy vierabur_isben Tl <t

No.: SRTC2016-9004(F)-0007
FCC ID: VQRCTV787

B TR R A
Spectrum |n§?
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att a0 de SWT 28.4ps @ VBW 1MHz Mode Autc FFT
@ 1Pk Max
M1[1] 1.99 dBm
5.78374510 GHz
10 dBm ndB 26.00 dB
R3 Bw 20.932900000 MHz
0 dem W w_.«'-—m’vl\i;w’m‘wmcm&w 276.3
-10 dBm J g
-20 dem = \"”
[ bilhre s
A vl ﬂh‘"’!’u"-;\f
-30 dBm— e Ly
Y 1
| A48 dem ol
-50 dBém
-60 dBm;
-70 dBm
CF 5.785 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trcl Stimulus ] Response | Function | Function Result |
[ ™M 1 5.7837451 GHz | 1.99 dém ndB down 20.0320 MHz |
T1 | 1 5.7745851 GHz | -24.01 dBm ndB 26.00 dB |
T2] 1] 5.705484 GHz | -24.05 dBm | Q factor 276.3 |
- — m
JL Measuring...  JURENERND W6 1raz2e g
Date: 21.MAR.2016 17:22:19

Carrier frequency (MHz): 5785

Channel No.:157
Test Mode: 802.11n (HT20)

Spectrum | |n§?
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att a0 de SWT 28.4ps @ VBW 1MHz Mode Autc FFT
@ 1Pk Max
M1[1] 1.22 dBm
5.82625490 GHz
10 dBm ndB 26.00 dB
!' Bw 21.167900000 MHz
0dem AR Tk B AT o750
-10 dBm j" ‘]l\
-20 dBm +— .
. AW
20 dom M’y""’"‘ M’\ Mn"‘wﬂﬁ
WM’L‘.
p v,
-50 dBém
-60 dBm;
-70 dBm
CF 5.825 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trcl Stimulus ] Response | Function | Function Result |
[ ™M 1 5.8262540 GHz | 1.22 dBm ndB down 21.1670 MHz |
T1 [ 1 5.8142411 GHz | -24.80 dBm ndB 26.00 dB |
T2] 1] 5.835400 GHz | -24.77 dBm | Q factor 275.2 |
- — m
JL Measuring...  URREEERD W [EETETRN |
Date: Z1.MAR.2016 17:22:31

Carrier frequency (MHz): 5825

Channel No.:165
Test Mode: 802.11n (HT20)
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No.: SRTC2016-9004(F)-0007
FCC ID: VQRCTV787

Test Mode: 802.11n (HT40)

Carrier frequency (MHz) Channel No.

Occupied Bandwidth(MHz)

5755 151

54.485

5795 159

51.465

Spectrum | |:%:
Ref Level 20.50 dém  Offset 10.50 dB & RBW 200 kHz
Att 0 4B SWT 227 us » VBW 2 MHz Mode Auto FFT
@ LPk Max
M1[1] 2.33 dBm
5.74779100 GHz
10 dan nds 26.00 dB
.‘_ "y Bw 54.485000000 MHz
P, L8R gty
0 dem r"m o - m\ 105.5
-10 dBm; j
-20 dém - 5
YN Lo AT MNM;_;.-‘%
S At
-30 dBm "
A I."I-‘\‘ﬂ(
-40 dBm
=50 dBm;
-60 dBbm
=70 dBm;
CF 5.755 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 5.747791 GHz 2,33 dBm ndB down 54.485 MHz
Tl 1 5.726063 GHz -23.59 dBm ndB 26,00 dB
T2 1 5.780547 GHz -23.58 dBm 2 factor 105.5
Rl I — w
J1L Measuring..  URRENCEED e 1ranee g
At MAR.2016 17:32:59

Carrier frequency (MHz): 5755

Channel No.:151

Test Mode: 802.11n (HT40)
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Spectrum | |n§?
Ref Level 20.50 dBm Offset 10,50 dB & RBW 200 kHz
Att a0 de SWT 227 ps @ VBW 2 MHz Mode Autc FFT
@ 1Pk Max
Mi[1] 1.55 dBm
5.80542900 GHz
10 dBm ndg 26.00 dB
B%l 51.465000000 MHz
0 dem [(,-\,m ' ‘"v\"'\l‘. A rtenang, 112.8
4
-10 dBm
1l ‘I,a "
=20 dem — T 7 —
w7 %W“WW‘M&F\_
-30 dbm-— B vy
I,\.m’" - L\”.,‘ R
/\J“,“ he' b
~40 dem:
-50 dBém
-60 dém
-70 dBm
CF 5.795 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Trcl Stimulus | Response | Function | Function Result |
M1 1 E.BO54209 GHz 1.55 dBm ndB down 51.465 MHz |
T1 1 5.767653 GHz -24.44 dBm ndB 26.00 dB |
T2 [ 1] 5.81011E GHz | -24.54 dBm | q factor 112.8 |
—
)i T Measuring.. WANRRNLAD WA P y
Date: 21.MAR.2016 17:33:14
Carrier frequency (MHz): 5795
Channel No.:159
Test Mode: 802.11n(HT40)
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6.4 6dB Bandwidth

6.4.1 Ambient condition

Temperature Relative humidity Pressure

22°C 40% 101.5kPa

6.4.2 Test Description

The bandwidth at 6dB down from the highest in-band spectral density is measured with a
spectrum analyzer and Bluetooth test set via a power splitter with a known loss. Which
connected to the transmitter antenna terminal of the EUT while the EUT is operating at
maximum power and at the appropriate frequencies. All modes of operation were
investigated and the worst case configuration results are reported in this section.

6.4.3 Test limit

FCC Part15.247(e)

Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at
least 500 kHz.

6.4.4 Test Procedure Used
KDB 789033 D01 v01r03, Section C.

6.4.5 Test Settings

a) Set RBW = 100 kHz.

b) Set the video bandwidth (VBW) = 3 x RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that are
attenuated by 6 dB relative to the maximum level measured in the fundamental emission.
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6.4.6 Test Setup

The EUT and measurement equipment were set up as shown in the diagram below.

EUT RF output Attenuator Spectrum Analyzer
6.4.7 Test result
5725MHz~5850MHz
Test Mode: 802.11a
Carrier frequency (MHz) Channel No. 6dB Bandwidth(MHz)
5745 149 15.127
5785 157 15.126
5825 165 15.119
Spectrum I [“%’j
Ref Level 20.50 cBm  Offset 10,50 dB & RBW 100 kHz
e ALt 30 cB SWT 56.9 s & VBW 300 kHz Mode auto FFT
@ LPk Max
Da[1] 5.66 dB
B8.83210 MHz
10 dBm M1[1] 2.50 dBm
v 5.74373260 GHz
0 <o P T
-10 dam: T ].
i Yy
20 dBm wuw.wx“ _-\I.ip,'ﬁ""i"w a%"“"*‘\"fm. ‘
-30 dan;ﬁu—v&wwﬁ— %’Mw{“
n Vi
=50 dam:
-50 dBm
=70 dBm:
CF 5.745 GHz 20001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 5.7437326 GHz 2,59 dBm
Dz M1 1 -6.2947 MHz -£,82 dB
D3 M1 1 8.8321 MHz -£.,66 dB
Measuring...  @UARRANED W v y

Carrier frequency (MHz): 5745

Channel No.:149
Test Mode: 802.11a
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Spectrum I I:l%’:l

Ref Level 20.50 cBm  Offset 10.50 cB & RBW 100 kHz

o Att 308 SWT  56.9 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
Da[1] 5.75 dB
8.82960 MHz
10 dim M1[1] 1.84 dBm

Yy 5.78373510 GHz

0 dem o] MW I.,‘n. t " “mk‘

-10 dBém

-20 dBm i }; \.‘wfh‘fﬁ
I.‘“Nt. i

0 dem—1 mwylﬁ“ IWM"'“M

o~ P,

S
-50 dBm
-60 dam;
=70 dBm
CF 5.785 GHz 20001 pts Span 50.0 MHz
Marker
Type | Ref | Trr.| Stimulus | Response | Function | Function Result |
M1 [ 1] 5.7837351 GHz | 1.84 cBm
b2 mi| 1] -6.2072 MHz | -5.00 B
D3| mi| 1] 8.8206 MHz | -5.75 B | [ |
Rid
L] Fing...
Jj casuring...  EIENENAND (st
et T.APR.Z01GE 1 9:1

Carrier frequency (MHz): 5785
Channel No.:157
Test Mode: 802.11a

Spectrum I I:l%’:l

Ref Level 20.50 cBm  Offset 10.50 cB & RBW 100 kHz

jo ALL 30 B SWT 56.9 ps & VBW 300 kHz Mode auto FFT
@ 1Pk Max
Dafil 5.84 dB
B8.83210 MHz
10 dim — M1[1] 1.47 dBm
4 v 5.82373260 GHz
0 dem = \ YT W E
of i m\_l_,_l,~|ll| W'uL;
-10 dBm T 1
i
=20 dam «Mr‘ﬂ"* H‘l‘.“.m
¥
-30 dBm MM,I,”‘-W,W‘“ MM’”’“\W},‘
0 W,
l{»‘\i"m o |
-50 dBm
-60 dam:
=70 dBm:
CF 5.825 GHz 20001 pts Span 50.0 MHz
Marker
Type | Ref | Tre Stimulus | Response | Function | Function Result |
M1 1 E5.8237326 GHz 1.47 dBm
2| M1 1] -6.2972 MHz | -5.86 dB
pa| mi| 1] 8.8321 MHz | -5.84 dB | [ |
Jil | Measuring...  WEANENNND W i I
et T.APR.Z016 1 4
Carrier frequency (MHz): 5825
Channel No.:165
Test Mode: 802.11a
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No.: SRTC2016-9004(F)-0007
FCC ID: VQRCTV787

Test Mode: 802.11n (HT20)

Carrier frequency (MHz) Channel No. 6dB Bandwidth(MHz)
5745 149 15.127
5785 157 15.127
5825 165 15.117

Spectrum I

&

Ref Level 20.50 dBm  Offset 10.50 cB & RBW 100 kHz

o ALt 30 cB  SWT 56.8 s @ VBW 300 kHz  Mode Auto FFT
@ LPk Max
Da[1] 5.78 dB
8.82710 MHz
10 dBm Mi[1] 1.93 dBm
¥ 5.74373760 GHz
0 dBm T 4—4 I E
-;i,l,.,\,b-u"‘“““ 4 I"'I"" kY
-10 dBm { b
-20 dém JH H‘LMT
g
;,,z»‘f""-‘""'l‘ ! *IH“W‘..
IAN, wilkan
-30 damwmg!#’ W
e oy
| #ittlem -, |
-50 dam
-50 dBm
-70 dam

CF 5.745 GHz

20001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 5.7437376 GHz 1.93 dBm
D2 M1 1 -6.2997 MHz -5.82 db
D3 M1 1 9.8271 MHz | -5,78 dB |
g R T T
Jil Measuring..  MUMNNANLD i i
et FE.Z01E 1 1 1

Carrier frequency (MHz): 5745

Channel No.:149

Test Mode: 802.11n (HT20)
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Spectrum I:l%’:l
Ref Level 20.50 cBm  Offset 10.50 cB & RBW 100 kHz
jo ALt 30 dB BWT 56.5 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
D3f1] 5.92dB
8.82960 MHz
10.dBm M1[1] 1.79 dBm
v 5.78373510 GHz
0 dem — 4 +—1
oF I N'" | N T YT m. T
-10 dém: t l\h
-20 dam .
e
A Xy
.'lv‘FM\ W"me
-30 dﬂm““‘ ; “‘Wﬂﬁ
el ity
,-p!"lg!‘ P
Bm: ur |
-50 dBm
-60 dam;
=70 dBm
CF 5.785 GHz 20001 pts Span 50.0 MHz
Marker
Type | Ref | Trr.| Stimulus | Response | Function | Function Result |
M1 [ 1] 5.7837351 GHz | 1.79 cBm [ |
b2 mi| 1] -6.2072 MHz | -5.85 B
D3| mi| 1] 8.8206 MHz | -5.02 dB |

Spectrum I

GIRRAED O8 ran 7

Measuring...

Carrier frequency (MHz): 5785
Channel No.:157
Test Mode: 802.11n (HT20)

&

Ref Level 20.50 cBm  Offset 10.50 cB & RBW 100 kHz

jo ALt 308 SWT  56.9 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
Dal1] 5.94 dB
8.83710 MHz
10 dim " m1[1] 1.47 dBm
v 5.82372760 GHz
0 dem . 3 L __
. Aw, [WEE
VN M T
-10 dBm |’ LL
=20 dam: J‘

Mo
oA ""J"L""“"&‘NN
-30 dBm M{, . r"“-‘ﬂ".‘m
'#ﬂﬁw oy,
¥ me T
-50 dBm
-60 dam;
=70 dBm
CF 5.825 GHz 20001 pts Span 50.0 MHz
Marker
Type | Ref | Tre Stimulus | Response | Function | Function Result |
M1 [ 1] 5.8237276 GHz | 1.47 dBm [ |
b2 mi| 1] -6.2797 MHz | -4.86 0B
D3| mi| 1] 8.8371 MHz | -5.04 B | [ |
m o Taazoie
Jj Measuring..  MUMNANALD 6 it

Carrier frequency (MHz): 5825
Channel No.:165
Test Mode: 802.11n (HT20)
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No.: SRTC2016-9004(F)-0007
FCC ID: VQRCTV787

Test Mode: 802.11n (HT40)

Carrier frequency (MHz) Channel No.

6dB Bandwidth(MHz)

5755 151

35.138

5795 159

35.133

Spectrum I

[E‘
v '
Ref Level 20,50 cBm  Offset 10.50 cB & RBW 100 kHz
o ALt 30 cB SWT  113.B ps & VBW 300 kHz Mode auto FFT
@ LPk Max
Da[1] 5.86 dB
20.06900 MHz
10cBem M1[1] -1.32 dBm
5.75250010 GHz
0 dBm

-10 dBm JMUM{JM%

=50 dBm:

-50 dém

=70 dBm:

CF 5.755 GHz

20001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 5.7525001 GHz -1,32 dBm
D2 M1 1 -15.0592 MHz -£,95 da
D3 M1 1 20,069 MHz | -5,86 dB |
g R T T
1| Measuring... QUENNNNED We frivs
Data: T.APR.Z016 12:49:08

Carrier frequency (MHz): 5755

Channel No.:151
Test Mode: 802.11n (HT40)
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Spectrum n%::
Ref Level 20.50 dBm  Offset 10.50 B & RBW 100 kHz
jo ALt 3008 SWT 113.8ps @ VBW 300 kHz  Mode Auta FFT
@ 1Pk Max
Dal1] 5.63 dB
12.56440 MHz
10cam M1[1] 1.35 dBm
M1 5.79999980 GHz
0 dem
e " "y || ) mE
-10 dBém
-20 dBm

=30 dBm

-50 dBm
-60 dam;
=70 dBm
CF 5.795 GHz 20001 pts Span 100.0 MHz
Marker
Type | Ref | Tre Stimulus | Response | Function | Function Result |
M1 1 5.7909008 GHz | -1.35 dBm |
02| M1] 1 -22.5689 MHz | -£.92 di
D3| mi| 1] 12,5644 MHz | -5.63 0B [ |
Jj | measuring... ERERERNAD st

Carrier frequency (MHz): 5795
Channel No.:159
Test Mode: 802.11n(HT40)
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6.5 Transmitter Power Spectral Density

6.5.1 Ambient condition

Temperature Relative humidity Pressure

22°C 30% 101.5kPa

6.5.2 Test Description

The peak power density is measured with a spectrum analyzer connected to the antenna
terminal of the EUT while the EUT is operating at its maximum duty cycle (>98%), at
maximum power, and at the appropriate frequencies. All data rates were investigated and
the worst case configuration results are reported in this section.

6.5.3 Test limit

FCC Part15.407(a)(1)

For the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 50 mW or 4.0 dBm + 10 log B, where B is
the 26—dB emission bandwidth in MHz. In addition, the peak power spectral density shall
not exceed 4.0 dBm in any 1-MHz band. If transmitting antennas of directional gain greater
than 6 dBi are used, both the maximum conducted output power and the peak power
spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

FCC Part15.407(a)(2)

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power
over the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm +
10 log B, where B is the 26 dB emission bandwidth in megahertz. In addition, the maximum
power spectral density shall not exceed 11.0 dBm in any 1 megahertz band. If transmitting
antennas of directional gain greater than 6 dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in
dB that the directional gain of the antenna exceeds 6 dBi.

FCC Part15.407(a)(3)

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W. In addition, the maximum power spectral density
shall not exceed 30.0 dBm in any 500-kHz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

6.5.4 Test Procedure Used
KDB 789033 D01 v01r03, Section F.
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6.5.5 Test Settings

a) Set analyzer center frequency to DTS channel center frequency.
b) Set the span to 1.5 times the DTS bandwidth.

c) Set the RBW to: 1MHz(5.15-5.7GHz) 500kHz(5.725-5.85GHz)
d) Set the VBW = 3 x RBW.

e) Detector = peak.

f) Sweep time = auto couple.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

i) Use the peak search function on the instrument to find the peak of the spectrum and
record its value.

6.5.6 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

EUT RF output Attenuator Spectrum Analyzer

6.5.7 Test result
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